5334

00000 O 0 O MENU BACK

405A #VFHFLN— ( fEAE )
Cutting Adjust(Standrd)

00O 0O NEXT

F T i LR AR (hE)

~NO1 87(11,3,6/ 23 ‘.VChassis @ 9'//4
&>——24
&5
R HRES B ER A R B = ~+ |=B RS B &
#
BlAsm|  FES o |BE] RO | ® &L &
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 4051 000 |Lin'— LEVER EAF 1
2 5332 4054 000 |7°5% vk BRACKET P 1
3 0796 0161 815 |DU7'y¥a BUSH wE 2 |16x18x15
4 0742 0101 200 |EYvY" RING Jo2 2 |20
5 K710 0108 020 |Fi')Lb BOLT A4 4 M8 x20(7T) ~NO0.1870136
5 K710 0108 020 |F#&'Jbb BOLT WE 2 |M8 x20(7T) D |NO.1870137~
6 5332 4056 000 |7°74vk BRACKET S 1
7 5332 4056 500 |7"yYa BUSH HE 2
8 0550 0005 040 |A7Yv9'EY PIN SPRING |54 1 |5x40
9 5310 4155 000 |5")y7" GRIP T 1
10 5332 4057 000 |27"Yv%" SPRING P 1
11 5332 4058 000 |5Y)y7" GRIP T 1
12 5332 4059 000 |7'5%yh BRACKET FR S 1 ~NO0.1870136
12 5332 4059 001 |7°5yh BRACKET S 1 D |NO.1870137~
13 F301 0110 000 [FFyb NUT IR EL 2 |M10
14 5332 4064 000 |h'4+ GUIDE BAss 1 ~NO.1870136 HST L
14 5332 4064 001 |n 4V GUIDE ] 3 1 D |NO.1870137~ HST L
15 K110 0108 016 |Fif'JLb BOLT 12 2 |M8x 16(4T) D |~NO0.1870136
16 5332 4067 000 |44Ayh’ TIEROD A 1 |L=140 HST L
17 3408 5008 000 |Yv9& =) BALL PR B 1 |m8
18 3522 4341 000 |)v9k =) BALL RFEk 1 |M8L
19 F301 0108 000 |FFyb NUT R} 2 |ms8
20 | A301 0108 003 |+vb NUT 2B} 1 |M8
21 A301 2108 003 [F9b NUT IR EE 1 |M8Z%E
22 5332 4068 000 |h'AA7YvY ABSORBER |Vt 1
CM184 —45— 2011/February



0 O O PAGE BACK

5334

00000 O O O MENU BACK

405A AUsHHFLN— ( FFEHE )
Cutting Adjust(Standrd)

F T i LR AR (hE)

~NO1 87(11,3,6/ 23 ‘.VChassis @ 9'//4
&>——24
&5
R MaRES SRR Bl = s |=E # A B w &
i
Ehaml  FS ek |BE RO | # & oL %
NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
23 5332 4069 000 [7'77vh BRACKET A 1 D |~NO0.1870136
24 0350 0140 822 |PW WASHER RS 2 [8x22%x16 D |~N0.1870136
25 0742 0100 800 |EYv)" RING E3f 1 I8
26 0350 0141 022 |PW WASHER priEsy 1 [1ox22x16
27 0520 0125 020 |7t PIN SPLIT JEAS 1 |2.5%20
28 5332 4071 000 |3°L1% RUBBER BB 1
CM184 —46— 2011/February




	NEXT: 
	MENU BACK: 
	P A G E  B A C K: 


